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Appendix B. AC Conducted Emission Test Results 

Test Engineer : Amos Zhang 
Temperature : 25.3~26.2℃ 

Relative Humidity : 38~40% 

Test Voltage : 120Vac / 60Hz Phase : Line 

Remark : All emissions not reported here are more than 10 dB below the prescribed limit. 

 

  



 

 Sporton International Inc. (Kunshan)  Page Number : B2 of B2  

TEL : +86-512-57900158 Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : 01 

FCC ID: IHDT56AE7 Report Template No.: BU5-FR15EWL AC MA Version 2.0  

 

 

 Partial FCC RF TEST REPORT 
 

Report No. : FR240834H 

 

 

 

Test Engineer : Amos Zhang 
Temperature : 25.3~26.2℃ 

Relative Humidity : 38~40% 

Test Voltage : 120Vac / 60Hz Phase : Neutral 

Remark : All emissions not reported here are more than 10 dB below the prescribed limit. 

 

 



 

 

 Sporton International Inc. (Kunshan) Page Number : C1 of C32  

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

 FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

Appendix C. Radiated Spurious Emission 

U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 01 

5955MHz 

 5921.32 60.06 -28.24 88.3 46.21 35.33 10.51 31.99 100 229 P H 

 5923.98 50.92 -17.38 68.3 37.02 35.37 10.52 31.99 100 229 A H 

* 5950 109.35 -- -- 95.43 35.4 10.53 32.01 100 229 P H 

 5950 101.8 -- -- 87.88 35.4 10.53 32.01 100 229 A H 

 5918.24 57.5 -30.8 88.3 43.65 35.33 10.51 31.99 292 90 P V 

 5923.56 47.38 -20.92 68.3 33.48 35.37 10.52 31.99 292 90 A V 

* 5950 103.17 -- -- 89.25 35.4 10.53 32.01 292 90 P V 

 5950 95.44 -- -- 81.52 35.4 10.53 32.01 292 90 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 01 

5955MHz 

 11912 43.47 -30.53 74 50.33 38.78 16.49 62.13 300 0 P H 

 11912 44.19 -29.81 74 51.05 38.78 16.49 62.13 100 0 P V 

802.11ax 

HE20 Full 

CH 45 

6175MHz 

 12352 43.75 -30.25 74 50.39 39.12 16.76 62.52 300 0 P H 

 12352 43.84 -30.16 74 50.48 39.12 16.76 62.52 100 0 P V 

802.11ax 

HE20 Full 

CH 93 

6415MHz 

 12832 43.4 -44.9 88.3 49.81 39.27 17.05 62.73 300 0 P H 

 12832 43.75 -44.55 88.3 50.16 39.27 17.05 62.73 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 26/0 

CH 01 

5955MHz 

 5924.82 56.11 -32.19 88.3 42.21 35.37 10.52 31.99 100 289 P H 

 5924.96 46.24 -22.06 68.3 32.34 35.37 10.52 31.99 100 289 A H 

 5950 113.96 -- -- 100.04 35.4 10.53 32.01 100 289 P H 

 5950 107.23 -- -- 93.31 35.4 10.53 32.01 100 289 A H 

 5914.04 58.41 -29.89 88.3 44.56 35.33 10.51 31.99 301 255 P V 

 5924.96 46.01 -22.29 68.3 32.11 35.37 10.52 31.99 301 255 A V 

 5950 110.04 -- -- 96.12 35.4 10.53 32.01 301 255 P V 

 5950 104.26 -- -- 90.34 35.4 10.53 32.01 301 255 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 

52/37 

CH 01 

5955MHz 

 5924.96 58.52 -29.78 88.3 44.62 35.37 10.52 31.99 100 289 P H 

 5924.96 47.18 -21.12 68.3 33.28 35.37 10.52 31.99 100 289 A H 

 5950 112.7 -- -- 98.78 35.4 10.53 32.01 100 289 P H 

 5950 105.07 -- -- 91.15 35.4 10.53 32.01 100 289 A H 

 5914.46 58 -30.3 88.3 44.15 35.33 10.51 31.99 301 255 P V 

 5924.96 46.32 -21.98 68.3 32.42 35.37 10.52 31.99 301 255 A V 

 5950 109.82 -- -- 95.9 35.4 10.53 32.01 301 255 P V 

 5950 101.65 -- -- 87.73 35.4 10.53 32.01 301 255 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 

106/53 

CH 01 

5955MHz 

 5924.96 59.07 -29.23 88.3 45.17 35.37 10.52 31.99 100 289 P H 

 5924.82 49.37 -18.93 68.3 35.47 35.37 10.52 31.99 100 289 A H 

 5950 109.52 -- -- 95.6 35.4 10.53 32.01 100 289 P H 

 5950 101.96 -- -- 88.04 35.4 10.53 32.01 100 289 A H 

 5924.96 58.1 -30.2 88.3 44.2 35.37 10.52 31.99 301 255 P V 

 5924.82 47.63 -20.67 68.3 33.73 35.37 10.52 31.99 301 255 A V 

 5950 106.4 -- -- 92.48 35.4 10.53 32.01 301 255 P V 

 5950 98.39 -- -- 84.47 35.4 10.53 32.01 301 255 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE40 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 03 

5965MHz 

 5924.82 64.8 -23.5 88.3 50.9 35.37 10.52 31.99 107 228 P H 

 5924.96 55.2 -13.1 68.3 41.3 35.37 10.52 31.99 107 228 A H 

* 5959 105.98 -- -- 92.04 35.4 10.55 32.01 107 228 P H 

 5959 98.51 -- -- 84.57 35.4 10.55 32.01 107 228 A H 

 5924.54 60.85 -27.45 88.3 46.95 35.37 10.52 31.99 303 89 P V 

 5924.68 50.03 -18.27 68.3 36.13 35.37 10.52 31.99 303 89 A V 

* 5968 99.05 -- -- 85.13 35.4 10.55 32.03 303 89 P V 

 5968 91.85 -- -- 77.93 35.4 10.55 32.03 303 89 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 03 

5965MHz 

 11928 43.83 -30.17 74 50.65 38.8 16.5 62.12 300 0 P H 

 11928 44.53 -29.47 74 51.35 38.8 16.5 62.12 100 0 P V 

802.11ax 

HE40 Full 

CH 43 

6165MHz 

 12328 43.42 -30.58 74 50.06 39.1 16.74 62.48 300 0 P H 

 12328 44.79 -29.21 74 51.43 39.1 16.74 62.48 100 0 P V 

802.11ax 

HE40 Full 

CH 91 

6405MHz 

 12808 43.21 -45.09 88.3 49.64 39.26 17.04 62.73 300 0 P H 

 12808 43.5 -44.8 88.3 49.93 39.26 17.04 62.73 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 

Partial 

242/61 

CH 03 

5965MHz 

 5923.84 58.46 -29.84 88.3 44.56 35.37 10.52 31.99 100 287 P H 

 5923.84 49.27 -19.03 68.3 35.37 35.37 10.52 31.99 100 287 A H 

 5959 106.81 -- -- 92.87 35.4 10.55 32.01 100 287 P H 

 5959 97.38 -- -- 83.44 35.4 10.55 32.01 100 287 A H 

 5860.98 57.11 -31.19 88.3 43.37 35.23 10.46 31.95 305 256 P V 

 5923.28 47.81 -20.49 68.3 33.91 35.37 10.52 31.99 305 256 A V 

 5950 103.13 -- -- 89.21 35.4 10.53 32.01 305 256 P V 

 5950 94.19 -- -- 80.27 35.4 10.53 32.01 305 256 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE80 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 07 

5985MHz 

 5918.44 70.03 -18.27 88.3 56.18 35.33 10.51 31.99 100 223 P H 

 5924.2 60.95 -7.35 68.3 47.05 35.37 10.52 31.99 100 223 A H 

* 5950 102.87 -- -- 88.95 35.4 10.53 32.01 100 223 P H 

 5950 94.27 -- -- 80.35 35.4 10.53 32.01 100 223 A H 

 5922.12 63.91 -24.39 88.3 50.01 35.37 10.52 31.99 302 88 P V 

 5924.52 55.58 -12.72 68.3 41.68 35.37 10.52 31.99 302 88 A V 

* 5977 97.25 -- -- 83.32 35.4 10.56 32.03 302 88 P V 

 5977 89 -- -- 75.07 35.4 10.56 32.03 302 88 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 07 

5985MHz 

 11968 43.29 -30.71 74 50.02 38.85 16.53 62.11 300 0 P H 

 11968 43.84 -30.16 74 50.57 38.85 16.53 62.11 100 0 P V 

802.11ax 

HE80 Full 

CH 39 

6145MHz 

 12288 43.33 -30.67 74 49.97 39.08 16.72 62.44 300 0 P H 

 12288 44.05 -29.95 74 50.69 39.08 16.72 62.44 100 0 P V 

802.11ax 

HE80 Full 

CH 87 

6385MHz 

 12768 42.56 -45.74 88.3 49.02 39.25 17.01 62.72 300 0 P H 

 12768 45.17 -43.13 88.3 51.63 39.25 17.01 62.72 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 5 5925~6425MHz 

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 

Partial 

484/65 

CH 07 

5985MHz 

 5924.36 71.71 -16.59 88.3 57.81 35.37 10.52 31.99 100 223 P H 

 5924.04 59.97 -8.33 68.3 46.07 35.37 10.52 31.99 100 223 A H 

 5950 106.26 -- -- 92.34 35.4 10.53 32.01 100 223 P H 

 5950 97.78 -- -- 83.86 35.4 10.53 32.01 100 223 A H 

 5921 67.9 -20.4 88.3 54.05 35.33 10.51 31.99 292 89 P V 

 5923.56 54.7 -13.6 68.3 40.8 35.37 10.52 31.99 292 89 A V 

 5950 98.96 -- -- 85.04 35.4 10.53 32.01 292 89 P V 

 5950 91.78 -- -- 77.86 35.4 10.53 32.01 292 89 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 6 - 6425-6525MHzMHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 97 

6435MHz 

 12872 43.51 -44.79 88.3 49.9 39.27 17.07 62.73 300 0 P H 

 12872 44.28 -44.02 88.3 50.67 39.27 17.07 62.73 100 0 P V 

802.11ax 

HE20 Full 

CH 105 

6475MHz 

 12952 42.81 -45.49 88.3 49.14 39.29 17.12 62.74 300 0 P H 

 12952 43.06 -45.24 88.3 49.39 39.29 17.12 62.74 100 0 P V 

802.11ax 

HE20 Full 

CH 113 

6515MHz 

 13032 43.77 -44.53 88.3 50.1 39.27 17.18 62.78 300 0 P H 

 13032 43.4 -44.9 88.3 49.73 39.27 17.18 62.78 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 

  



 

 

 Sporton International Inc. (Kunshan) Page Number : C13 of C32  

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

 FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

U-NII 6 5925~6425MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 99 

6445MHz 

 12888 43.91 -44.39 88.3 50.29 39.28 17.08 62.74 300 0 P H 

 12888 42.87 -45.43 88.3 49.25 39.28 17.08 62.74 100 0 P V 

802.11ax 

HE40 Full 

CH 107 

6485MHz 

 12968 42.65 -45.65 88.3 48.98 39.29 17.13 62.75 300 0 P H 

 12968 42.54 -45.76 88.3 48.87 39.29 17.13 62.75 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 6 6425~6525MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 103 

6465MHz 

 12928 43.01 -45.29 88.3 49.35 39.29 17.11 62.74 300 0 P H 

 12928 42.09 -46.21 88.3 48.43 39.29 17.11 62.74 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 7 - 6525-6875MHzMHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 117 

6535MHz 

 13072 43.45 -44.85 88.3 49.82 39.24 17.21 62.82 300 0 P H 

 13072 43.76 -44.54 88.3 50.13 39.24 17.21 62.82 100 0 P V 

802.11ax 

HE20 Full 

CH 149 

6695MHz 

 13392 42.66 -31.34 74 49.34 38.98 17.49 63.15 300 0 P H 

 13392 44.85 -29.15 74 51.53 38.98 17.49 63.15 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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 FCC RF Test Report 
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U-NII 7 6525~6875MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 123 

6565MHz 

 13128 43.76 -44.54 88.3 50.18 39.2 17.25 62.87 300 0 P H 

 13128 41.94 -46.36 88.3 48.36 39.2 17.25 62.87 100 0 P V 

802.11ax 

HE40 Full 

CH 147 

6685MHz 

 13368 43.53 -30.47 74 50.19 39 17.47 63.13 300 0 P H 

 13368 44.42 -29.58 74 51.08 39 17.47 63.13 100 0 P V 

802.11ax 

HE40 Full 

CH 179 

6845MHz 

 13688 44.75 -43.55 88.3 51.66 38.86 17.73 63.5 300 0 P H 

 13688 44.67 -43.63 88.3 51.58 38.86 17.73 63.5 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 7 6525~6875MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 135 

6625MHz 

 13248 44.85 -43.45 88.3 51.38 39.11 17.35 62.99 300 0 P H 

 13248 42.99 -45.31 88.3 49.52 39.11 17.35 62.99 100 0 P V 

802.11ax 

HE80 Full 

CH 151 

6705MHz 

 13408 42.36 -45.94 88.3 49.05 38.97 17.5 63.16 300 0 P H 

 13408 42.71 -45.59 88.3 49.4 38.97 17.5 63.16 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 - 6875-7125MHzMHz 

WIFI 802.11ax HE20 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 229 

7095MHz 

 7125.16 56.64 -31.66 88.3 45.64 35.04 12.57 36.61 334 80 P H 

 7125.32 45.39 -22.91 68.3 34.39 35.04 12.57 36.61 334 80 A H 

* 7102 97.01 -- -- 86.05 35.02 12.55 36.61 334 80 P H 

 7102 89.99 -- -- 79.03 35.02 12.55 36.61 334 80 A H 

 7128.68 58.45 -29.85 88.3 47.39 35.07 12.59 36.6 100 111 P V 

 7125.48 47.51 -20.79 68.3 36.51 35.04 12.57 36.61 100 111 A V 

* 7093 99.81 -- -- 88.9 35 12.53 36.62 100 111 P V 

 7093 91.94 -- -- 81.03 35 12.53 36.62 100 111 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 Full 

CH 189 

6895MHz 

 13792 44.64 -43.66 88.3 51.61 38.84 17.82 63.63 300 0 P H 

 13792 46.89 -41.41 88.3 53.86 38.84 17.82 63.63 100 0 P V 

802.11ax 

HE20 Full 

CH 209 

6995MHz 

 13992 46.55 -41.75 88.3 53.65 38.8 18 63.9 300 0 P H 

 13992 47.38 -40.92 88.3 54.48 38.8 18 63.9 100 0 P V 

802.11ax 

HE20 Full 

CH 229 

7095MHz 

 14192 44.52 -43.78 88.3 51.53 39.1 18.09 64.2 300 0 P H 

 14192 45.41 -42.89 88.3 52.42 39.1 18.09 64.2 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 26/8 

CH 229 

7095MHz 

 7140.04 80.25 -8.05 88.3 68.29 35.97 12.59 36.6 100 0 P H 

 7135.56 62.62 -5.68 68.3 50.66 35.97 12.59 36.6 100 0 A H 

 7102 107.77 -- -- 96.44 35.39 12.55 36.61 100 0 P H 

 7102 100.69 -- -- 89.36 35.39 12.55 36.61 100 0 A H 

 7136.84 74.62 -13.68 88.3 62.66 35.97 12.59 36.6 301 270 P V 

 7136.68 58.53 -9.77 68.3 46.57 35.97 12.59 36.6 301 270 A V 

 7102 104.46 -- -- 93.13 35.39 12.55 36.61 301 270 P V 

 7102 96.54 -- -- 85.21 35.39 12.55 36.61 301 270 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 

52/40 

CH 229 

7095MHz 

 7134.44 77.28 -11.02 88.3 65.32 35.97 12.59 36.6 100 19 P H 

 7129.16 59.74 -8.56 68.3 48.36 35.39 12.59 36.6 100 19 A H 

 7102 104.9 -- -- 93.57 35.39 12.55 36.61 100 19 P H 

 7102 97 -- -- 85.67 35.39 12.55 36.61 100 19 A H 

 7126.92 74.46 -13.84 88.3 62.52 35.98 12.57 36.61 290 262 P V 

 7130.12 56.69 -11.61 68.3 44.73 35.97 12.59 36.6 290 262 A V 

 7102 101.23 -- -- 89.9 35.39 12.55 36.61 290 262 P V 

 7102 92.36 -- -- 81.03 35.39 12.55 36.61 290 262 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE20 

Partial 

106/54 

CH 229 

7095MHz 

 7128.04 54.04 -34.26 88.3 43.04 35.04 12.57 36.61 289 87 P H 

 7126.44 44.31 -23.99 68.3 33.31 35.04 12.57 36.61 289 87 A H 

 7102 99.07 -- -- 88.11 35.02 12.55 36.61 289 87 P H 

 7102 91.97 -- -- 81.01 35.02 12.55 36.61 289 87 A H 

 7128.04 56.45 -31.85 88.3 45.45 35.04 12.57 36.61 108 112 P V 

 7126.76 45.16 -23.14 68.3 34.16 35.04 12.57 36.61 108 112 A V 

 7102 99.39 -- -- 88.43 35.02 12.55 36.61 108 112 P V 

 7102 92.01 -- -- 81.05 35.02 12.55 36.61 108 112 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE40 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 227 

7085MHz 

 7125.84 69.94 -18.36 88.3 51.35 35.9 15.48 32.79 100 200 P H 

 7126.2 61.88 -6.42 68.3 47.49 35.6 11.58 32.79 100 200 A H 

* 7084 101.21 -- -- 86.82 35.6 11.56 32.77 100 200 P H 

 7084 94.96 -- -- 76.34 35.9 15.49 32.77 100 200 A H 

 7125.84 65 -23.3 88.3 50.61 35.6 11.58 32.79 300 89 P V 

 7126.2 57.66 -10.64 68.3 43.27 35.6 11.58 32.79 300 89 A V 

* 7084 97.14 -- -- 82.75 35.6 11.56 32.77 300 89 P V 

 7084 89.73 -- -- 75.34 35.6 11.56 32.77 300 89 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 

  



 

 

 Sporton International Inc. (Kunshan) Page Number : C24 of C32  

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

 FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

U-NII 8 6875~7125MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 Full 

CH 203 

6965MHz 

 13928 44.82 -43.48 88.3 51.87 38.82 17.94 63.81 300 0 P H 

 13928 44.88 -43.42 88.3 51.93 38.82 17.94 63.81 100 0 P V 

802.11ax 

HE40 Full 

CH 227 

7085MHz 

 14168 44.12 -44.18 88.3 51.13 39.08 18.09 64.18 300 0 P H 

 14168 47.57 -40.73 88.3 54.58 39.08 18.09 64.18 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 

Partial 

242/62 

CH 227 

7085MHz 

 7137 74.66 -13.64 88.3 60.26 35.6 11.6 32.8 109 283 P H 

 7131.6 63.78 -4.52 68.3 49.37 35.6 11.6 32.79 109 283 A H 

 7102 103.57 -- -- 89.17 35.6 11.57 32.77 109 283 P H 

 7102 95.46 -- -- 81.06 35.6 11.57 32.77 109 283 A H 

 7141.68 72.4 -15.9 88.3 58 35.6 11.6 32.8 290 261 P V 

 7134.3 60.6 -7.7 68.3 46.2 35.6 11.6 32.8 290 261 A V 

 7102 100.78 -- -- 86.38 35.6 11.57 32.77 290 261 P V 

 7102 92.19 -- -- 77.79 35.6 11.57 32.77 290 261 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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Report No. : FR240834H 

 

 

 

U-NII 8 6875~7125MHz 

WIFI 802.11ax HE80 Full (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 215 

7025MHz 

 7125.16 53.55 -34.75 88.3 42.55 35.04 12.57 36.61 300 273 P H 

 7125 46.04 -22.26 68.3 35.04 35.04 12.57 36.61 300 273 A H 

* 7012 89.96 -- -- 79.22 34.92 12.46 36.64 300 273 P H 

 7012 81.77 -- -- 71.03 34.92 12.46 36.64 300 273 A H 

 7125.16 56.31 -31.99 88.3 45.31 35.04 12.57 36.61 102 288 P V 

 7125.32 48.63 -19.67 68.3 37.63 35.04 12.57 36.61 102 288 A V 

* 7066 91.81 -- -- 80.94 34.98 12.51 36.62 102 288 P V 

 7066 83.9 -- -- 73.03 34.98 12.51 36.62 102 288 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 Full 

CH 199 

6945MHz 

 13888 45.41 -42.89 88.3 52.44 38.82 17.91 63.76 300 0 P H 

 13888 44.19 -44.11 88.3 51.22 38.82 17.91 63.76 100 0 P V 

802.11ax 

HE80 Full 

CH 215 

7025MHz 

 14048 45.49 -42.81 88.3 52.58 38.88 18.03 64 300 0 P H 

 14048 45.26 -43.04 88.3 52.35 38.88 18.03 64 100 0 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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U-NII 8 6875~7125MHz 

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE80 

Partial 

484/66 

CH 215 

7025MHz 

 7136.2 53.24 -35.06 88.3 42.18 35.07 12.59 36.6 302 106 P H 

 7125.96 44.33 -23.97 68.3 33.33 35.04 12.57 36.61 302 106 A H 

 7057 89.34 -- -- 78.51 34.96 12.5 36.63 302 106 P H 

 7057 81.86 -- -- 71.03 34.96 12.5 36.63 302 106 A H 

 7131.72 53.65 -34.65 88.3 42.59 35.07 12.59 36.6 305 100 P V 

 7132.84 44.34 -23.96 68.3 33.28 35.07 12.59 36.6 305 100 A V 

 7048 85.42 -- -- 74.59 34.96 12.5 36.63 305 100 P V 

 7048 79.19 -- -- 68.36 34.96 12.5 36.63 305 100 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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RSE Co-location 

WIFI 802.11ax HE40 Partial 242 + LTE_B30_BW_10M (Band Edge @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 

Partial 

242/62 

CH 227 

7085MHz 

 7149.06 74.59 -13.71 88.3 60.18 35.6 11.61 32.8 109 283 P H 

 7134.12 63.73 -4.57 68.3 49.33 35.6 11.6 32.8 109 283 A H 

 7102 103.57 --- --- 89.17 35.6 11.57 32.77 109 283 P H 

 7102 95.46 --- --- 81.06 35.6 11.57 32.77 109 283 A H 

 7144.74 70.77 -17.53 88.3 56.37 35.6 11.6 32.8 290 261 P V 

 7131.78 61.19 -7.11 68.3 46.78 35.6 11.6 32.79 290 261 A V 

 7093 101.9 --- --- 87.51 35.6 11.56 32.77 290 261 P V 

 7102 92.19 --- --- 77.79 35.6 11.57 32.77 290 261 A V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 

 

 

 

WIFI 802.11ax HE40 Partial 242 + LTE_B30_BW_10M (Harmonic @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 

Partial 

242/62 

CH 227 

7085MHz 

 

14168 46.18 -42.12 88.3 52.14 39 16.64 61.6 300 0 P H 

 

14168 46.23 -42.07 88.3 52.19 39 16.64 61.6 100 360 P V 

Remark 
1. No other spurious found. 

2. All results are PASS against Peak and Average limit line. 
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Emission below 1GHz 

WIFI 802.11ax HE40 Partial 242 (LF @ 3m) 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11ax 

HE40 

Partial 242 

LF 

 30 21.16 -18.84 40 28.28 24.8 0.88 32.8 -- -- P H 

 150.28 14.96 -28.54 43.5 28.91 17 1.95 32.9 -- -- P H 

 263.77 16.89 -29.11 46 28.6 18.69 2.61 33.01 -- -- P H 

 508.21 23.65 -22.35 46 29.42 24 3.6 33.37 -- -- P H 

 750.71 27.73 -18.27 46 28.5 28 4.38 33.15 -- -- P H 

 787.57 28.19 -17.81 46 28.55 28.15 4.48 32.99 -- -- P H 

 30 21.16 -18.84 40 28.28 24.8 0.88 32.8 -- -- P V 

 150.28 14.96 -28.54 43.5 28.91 17 1.95 32.9 -- -- P V 

 260.86 17.31 -28.69 46 29.07 18.65 2.6 33.01 -- -- P V 

 508.21 23.65 -22.35 46 29.42 24 3.6 33.37 -- -- P V 

 564.47 24.34 -21.66 46 28.6 25.27 3.79 33.32 -- -- P V 

 756.53 28.59 -17.41 46 29.3 28.03 4.39 33.13 -- -- P V 

Remark 
1. No other spurious found.  

2. All results are PASS against limit line. 
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Note symbol 

 

* 
Fundamental Frequency which can be ignored. However, the level of any 

unwanted emissions shall not exceed the level of the fundamental frequency. 

! Test result is over limit line. 

P/A Peak or Average 

H/V Horizontal or Vertical 
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A calculation example for radiated spurious emission is shown as below: 

 

WIFI Note Frequency Level Over Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

1+2  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11b 

CH 01 

2412MHz 

 2390 55.45 -18.55 74 54.51 32.22 4.58 35.86 103 308 P H 

 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H 

 

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB) 

2. Level(dBμV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBμV) - Preamp Factor(dB) 

3. Over Limit(dB) = Level(dBμV/m) – Limit Line(dBμV/m) 

 

For Peak Limit @ 2390MHz: 

1. Level(dBμV/m) 

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBμV) - Preamp Factor(dB) 

= 32.22(dB/m) + 4.58(dB) + 54.51(dBμV) – 35.86 (dB) 

= 55.45 (dBμV/m) 

2. Over Limit(dB) 

= Level(dBμV/m) – Limit Line(dBμV/m) 

= 55.45(dBμV/m) – 74(dBμV/m) 

= -18.55(dB) 

 

For Average Limit @ 2390MHz: 

1. Level(dBμV/m) 

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBμV) - Preamp Factor(dB) 

= 32.22(dB/m) + 4.58(dB) + 42.6(dBμV) – 35.86 (dB) 

= 43.54 (dBμV/m) 

2. Over Limit(dB) = Level(dBμV/m) – Limit Line(dBμV/m) 

= 43.54(dBμV/m) – 54(dBμV/m) 

= -10.46(dB) 

 

Both peak and average measured complies with the limit line, so test result is “PASS”. 
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Appendix D. Radiated Spurious Emission 

Note symbol 

 

-L Low channel location 

-R High channel location 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Full (Band Edge @ 3m) 

 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Full CH01 5955MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Full CH01 5955MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 26/0 CH01 5955MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 

 

Left blank 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 26/0 CH01 5955MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 52/37 CH01 5955MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 52/37 CH01 5955MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 

 

Left blank 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 106/53 CH01 5955MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 106/53 CH01 5955MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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WIFI 802.11ax HE40 Full (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE40 Full CH03 5965MHz  

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE40 Full CH03 5965MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE40 Partial 242/61 CH03 5965MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE80 Full (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE80 Full CH07 5985MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE80 Full CH07 5985MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m) 

WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE80 Partial 484/65 CH07 5985MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 5 - 5925-6425MHz Band Edge @ 3m 

ANT 802.11ax HE80 Partial 484/65 CH07 5985MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH01 5955MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH45 6175MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH93 6415MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH03 5965MHz 

1+2 Horizontal Vertical 

Peak 

 

  

  



 

 Sporton International Inc. (Kunshan) Page Number : D22 of D66 
 

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

  FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH43 6165MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH91 6405MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 5 - 5925-6425MHzMHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH07 5985MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH39 6145MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH87 6385MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 6 - 6425-6525MHzMHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH97 6435MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH105 6475MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH113 6515MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 6 - 6425-6525MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH99 6445 MHz 

1+2 Horizontal Vertical 

Peak 

 

  

  



 

 Sporton International Inc. (Kunshan) Page Number : D31 of D66 
 

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

  FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH107 6485 MHz 

1+2 Horizontal Vertical 

Peak 

 

  

 



 

 Sporton International Inc. (Kunshan) Page Number : D32 of D66 
 

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

  FCC RF Test Report 

 
Report No. : FR240834H 

 

 

U-NII 6 - 6425-6525MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH103 6465MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 7 - 6525~6875MHz 

WIFI 802.11ax HE20 Full (Harmonic @ 3m) 

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH117 6535MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE20 Full CH149 6695MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 7 6525~6875MHz 

WIFI 802.11ax HE40 Full (Harmonic @ 3m) 

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH123 6565MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH147 6685MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE40 Full CH179 6845MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 7 6525~6875MHz 

WIFI 802.11ax HE80 Full (Harmonic @ 3m) 

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH135 6625MHz 

1+2 Horizontal Vertical 

Peak 
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WIFI U-NII 7 6525~6875MHz Harmonic @ 3m 

ANT 802.11ax HE80 Full CH151 6705MHz 

1+2 Horizontal Vertical 

Peak 
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U-NII 8 - 6875-7125MHzMHz 

WIFI 802.11ax HE20 Full (Band Edge @ 3m) 

WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m 

ANT 802.11ax HE20 Full CH229 7095MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m 

ANT 802.11ax HE20 Full CH229 7095MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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U-NII 8 - 6875-7125MHzMHz 

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m) 

WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 26/8 CH229 7095MHz 

1+2 Horizontal Fundamental 

Peak 

  

Avg. 

 

Left blank 

 

  



 

 Sporton International Inc. (Kunshan) Page Number : D43 of D66 
 

TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : IHDT56AE7    

 

 

  FCC RF Test Report 

 
Report No. : FR240834H 

 

 

 

 

WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m 

ANT 802.11ax HE20 Partial 26/8 CH229 7095MHz 

1+2 Vertical Fundamental 

Peak 

  

Avg. 
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